Intimidator UTV Part

Manhual

“Electric”

\ iwa:aATan

x4 uriLiry VE’-IIELES

www.IntimidatorUTV.com



Table of Contents

Front Suspension ASSEMDbIY ........cciiiiiiiiiiiiiiiii s s e e e s e ssssena s snes 34
Front Wheel and Brake Assembly ...........ccceeeiiiiieiiiiiiiciriiccrrrecsrerese s renes e s s e ns e s e rnnssssennssssnennnnssnes 5-6
Steering ASSEMbIY.........coee it ren e s e e e s e e e e s s e n e e e s e n e e e e e na s s e e nnns s renanassrenans 7-8
Headlights, Break and Dash ASSEMDBIIES..................ooooiiiiiiiiieiiiee e 9-10
Front Bumperand Hitch ASSemMDBIY ... 11-12
Seat and Seat Frame AsSeMDBIY ........ccceuiiiieeiiiiicieeireeecerreeecrrreee e s reeaseesrennssssrennssssrenasssseennsassennnns 13-14
Front Plastics ASSEMDBIY ..........iiiieiiiieiicireiierreeecerrreesrenas e s renassssensssssennsssssenasssssensssssnensssssennnns 15-16
Dash Plastics ASSEMDBIY........cc..ciiiieiiiieiecirienierreeeerereneerenanesrenassesenssssseensssssenasssssensssssnensssssennnns 17-18
Middle Plastics ASSEMDBIY .......cciiiuiiiiiiniiiiiniiiiiieiieeiirieienierienistsesistsssssessesssssssesssssssaness 19-20
Battery ASSeMDbIy.........cceeeiiiieeiiirec ettt rrne e s rr e s e e e s e e nn e s s e nn s e s e e nn s s e e nnsnsernnsaseernnnanns 21-22
Electric Motor & Transmission Assembly .........c..ccirieeiiiiieiiiiiircrirrr e e e s e rnneeesrennsessennnsenes 23-24
L TN VY o1 T oL - YY1 ] «] Y RN 25-26
Rear Wheel and Brake ASSEMDBIY .......cccceuiiiiiiiiiiiiicerieiecerrenneesernnesesernssessennsssssennssssssnsssssesnnsssnenns 27-28
ROII Cage ASSEMDIY ......cceeeiiiieeiiiiiieccreicesrein e s rennseesernnssrenasssssennsssssennssssesnsssssennsssssennssssaennnnsnnen 29-30
Safety Nets ASSEMDIY........ccee it ccrrerccrrreecrreeeeererase s s e ras s senasssseensssssesnsssssennsssssennsssseennsnnnnn 31
2T YTy 1] ] YA ORI 32-33
BeA ASSEMDBIY 2....o e et e et e et e e e e e e e et e e e e e te e e e e etaee e eeareas 34-35
Standard Power Bed Assembly........cccciiiiiiiiiimiiiiiiiiiiniieis e sesesssssenessssssnenes 36-37
Manual Bed Mounting Assembly......cccciiiiiiiiiiiiiiiiiiiiiiiiieinreis e nsssesssessssssnsssssssseneses 38-39
7T o | 3 40-41

*To see tire options and engine internal details, please refer to the intimidatorutv.com website in the dealer zone tab






Front Suspension Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 2 613-2003-00 M12 X 1.25 Castle Nut
2 4 613-5202-00 3/8-16 Nylock Flange Nut
3 12 613-6037-00 1/2-13 Nylon Insert Locknut
4 4 613-8073-00 1/4-20 Nylon Insert Locknut Zinc Orange Nylon
5 8 618-2006-00 1/2" - 13X3-1/2" Hex Bolt Gr 5
6 4 618-4007-00 1/4-20 x 1 Grade 5 Hex bolts Zinc
7 4 618-5049-00 1/2-13 x 2 GR5 Hex Bolt Zinc
8 4 618-6049-00 3/8-16 X 1 GR 5 Hex Bolts Zinc
9 4 619-0010-50 1/4 FLAT WASHER BLACK 18-8 BLACK ZINC
10 16 732-2000-00 Red A80 Suspension Bushing
11 8 732-2001-00 Large MTV A-Arm Bushing Sleeve
12 2 772-2050-00 Break Line Anchor-1-1/4"
13 1 780-2206-00 Left A Frame Guard-2500
14 1 780-2207-00 Right A Frame Guard-2500
15 2 787-2012-00 Elka Stage 1 Front Shock Aluminum Body
16 1 787-3200-00 Right Front Upper A-Arm Assy
17 1 787-3201-00 Left Front Upper A-Arm Assembly
18 1 787-3202-00 Right Front Lower A-Arm Assy
19 1 787-3203-02 Left Front Lower A-Arm Assy
20 2 799-2003-00 Ball Joint-Spindle-Upper High Strength




Front Wheel and

Brake Assembly




Front Suspension Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 8 613-0001-00 1/2 Lug Nut-44011- Front
2 4 613-2003-00 M12 X 1.25 Castle Nut
3 4 613-5202-00 3/8-16 Nylock Flange Nut
4 5 613-9002-00 5/16-18 Hex Flange Nuts Zinc w/Serations
5 2 616-1015-00 Banjo Bolt M 10mm x 1.0
6 4 616-1025-00 10 mm copper crush washer
7 4 618-2008-00 3/8"-16X1-3/4" Gr 8 C/S
8 3 618-2060-00 5/16-18 X 3 1/2 GR 5 Hex Bolts Zinc
9 4 618-5040-00 3/8-16 x 1-1/4 Hex Bolt GR5
10 2 618-8063-00 5/16-18 x 3/4 GR 5 Hex bolt Zinc
11 4 619-5037-00 3/8 Lockwasher Zinc
12 1 636-1000-00 Rack & Pinion Boot, Driver Side
13 1 636-1007-00 Rack & Pinion Boot, Passenger Side
14 2 710-1014-00 Tie Rod End-Intimidator
15 2 710-2002-00 Spindle Bearing LRG UTV
16 4 712-3222-00 Half Shaft CV Boot Kit
17 8 713-1012-50 Open End Lug Nut-Black (Base Model Only)
18 2 716-2000-00 Rotor - Large UTV
19 1 716-2020-00 Hayes Titan 2 x 32mm Front Left Caliper
20 1 716-2021-00 Hayes Titan 2 x 32mm Front Right Caliper
21 2 716-2026-00 Hayes Titan Front Caliper Replaced Pad Kit with 4 Pads
22 1 716-3000-00 Brake Line Front Left-Lg UTV
23 1 716-3002-00 Brake Line Front Right-Lg UTV
24 2 722-2507-00 2020 Intimidator Wheel Hub
25 2 722-4004-00 Wheel Center Cap-Lockout Wheel(WITH VIKING HELMET)
26 2 722-4005-00 Intimidator Center Cap Emblem XD Sport Wheel
27 2 722-4008-00 Front Wheel Assembly, XD4
28 2 722-4021-00 MUSA Front Wheel and Tire Assm Camo
29 2 722-4026-00 MUSA Front Wheel and Tire Assm Red/Green
30 1 722-4032-00 LF Mud Lite Il Wheel Assembly
31 1 722-4033-00 RF Mud Lite 11 Wheel Assembly
32 2 722-4110-00 Intimidator Steel Wheel Center Cap
33 1 724-1045-00 Breather Plug Threaded
34 1 725-1013-00 Hilliard Front Differential Mount Spacer
35 1 731-3000-00 Rack & Pinion, Large MTV
36 1 737-2000-00 2019 Right Front Spindle
37 1 737-2001-00 2019 Left Front Spindle
38 2 737-2002-00 Demon OEM Front Half Shaft
39 1 751-1018-00 5/16 ID 7/16 OD Hose
40 1 756-3000-00 Front Differential-Larg UTV
41 2 765-1012-00 Rear Hub Castle Nut
42 2 765-1016-00 Rear Hub Castle Nut Cotter Pin
43 1 772-1001-00 5/16 Spring Hose Clamp
44 2 799-2000-00 Ball Joint-Spindle-Lower
45 2 799-2001-00 Retaining Ring-Lg MTV Ball Jt







PARTS LIST

ITEM QTY PART NUMBER DESCRIPTION
1 1 613-0067-00 M16-2.0 DIN 439B FIN HEX JAM NUT (CL.4) ZC
2 2 613-5041-00 3/8-16 Nylon Insert Locknut
3 4 613-5202-00 3/8-16 Nylock Flange Nut
4 1 613-6037-00 1/2-13 Nylon Insert Locknut
5 1 613-6051-00 3/8-24 Hex Nut Zinc
6 3 613-8049-00 5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
7 1 613-8073-00 1/4-20 Nylon Insert Locknut Zinc Orange Nylon
8 2 618-1077-00 5/16 x 1-1/4 G8 Zn Hex Bolt
9 2 618-2037-50 1/4-20 X1 Button Socket C/S Black
10 4 618-2069-00 3/8" - 16 X 2-1/2" Hex Hd Cap Screw
11 1 618-4007-00 1/4-20 x 1 Grade 5 Hex bolts Zinc
12 1 618-5049-00 1/2-13 x 2 GR5 Hex Bolt Zinc
13 2 618-6049-00 3/8-16 X 1 GR 5 Hex Bolts Zinc
14 2 619-0012-00 3/8 ID x 1/8 Plastic Washer
15 2 619-0026-00 Rivnut, 1/4-20, ALUM
16 2 619-0057-50 3/8 Flat Washer Black Zinc
17 3 630-7040-00 1/4 x 1 Hex Head Tek Screw
18 1 632-5000-00 1/2 IDx 5/8 x 5/16 OIB Bushing
19 2 720-4060-00 Steering Column Bearing
20 1 722-2500-00 Steering Wheel Large UTV
21 2 729-1000-00 Hood Rest Bumper-Lg UTV
22 1 731-1200-00 Steering Column Assembly
23 2 732-2003-00 Bushing, Oil Impregnated
24 1 735-2005-00 Tilt Steering Gas Spring
25 1 737-5002-00 Steering Shaft Assembly-Large UTV
26 1 739-3364-00 Upper Shift Cable Bracket
27 1 745-2004-00 2018 Shift Lever Knob, Team Transmission
28 1 764-2004-00 Gear Shift Cable-Large UTV
29 1 770-3002-00 Dash Support Assy
30 1 770-9031-02 Team Shifter Arm Assembly
31 1 799-1002-00 1/4-28, Right Hand Thread Heim







PARTS LIST

ITEM| QTY PART NUMBER DESCRIPTION
1 1 586-0003-00 Summit Series II 1050W Multi Voltage Charger
2 2 613-2004-00 3/8"-16 Nyloc Jam Nut
3 6 613-8047-00 5/16-18 Nylock HEX Nut
4 4 613-8049-00 5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
5 8 613-8073-00 1/4-20 Nylon Insert Locknut Zinc Orange Nylon
6 12 1613-8073-50 1/4-20 Nylon Insert Locknut Black Zinc
7 5 616-1025-00 10 mm copper crush washer
8 4 618-2019-00 5/16" - 18 X 2-1/2" Carriage Bolt
9 3 618-2021-00 5/16" - 18 3/4" Ind Hex Washr Hd - Type F
10 4 618-2034-00 5/16" x 2-1/4" Hex Hd Cap Scr.
11 18 1618-2037-50 1/4-20 X1 Button Socket C/S Black
12 6 618-4007-00 1/4-20 x 1 Grade 5 Hex bolts Zinc
13 2 618-6062-00 1/2" x 5/8" Soc. Shoulder Bolt
14 2 618-8052-00 1/4-20 x 3/4 Grade 5 Hex bolts Zinc
15 1 618-8062-00 5/16-18x3/4 Carriage Bolts Zinc
16 1 618-8063-00 5/16-18 x 3/4 GR 5 Hex bolt Zinc
17 1 620-1000-00 Clevis Pin, 1/4" x 3/4"
18 1 620-1002-00 Bow Tie Clip
19 3 630-7040-00 1/4 x 1 Hex Head Tek Screw
20 2 632-5000-00 1/2 IDx 5/8 x 5/16 OIB Bushing
21 1 686-0001-00 48/12V "Key-On" Converter (STDC-48-13-700W)
22 1 686-0002-00 48/12V "Always-ON" Converter (STDC-48-13-200W)
23 1 716-1000-00 Master Cylinder, Dual Cylinder
24 1 716-1017-00 Banjo Bolt-Double-10mm-1.0
25 1 716-2012-00 Brake Pedal Assy-Large UTV
26 1 716-3000-00 Brake Line Front Left-Lg UTV
27 1 716-3002-00 Brake Line Front Right-Lg UTV
28 1 716-3004-00 Brake Line-MC to Rear T-Lg UTV
29 1 726-9041-00 2021 E-UTV Charger and Fuse Block Mount Plate
30 2 732-2003-00 Bushing, Oil Impregnated
31 1 734-2000-00 Spring-Park Brake
32 1 739-2056-00 Upper Hood Support Brkt-Kohler/Electirc
33 1 739-4200-00 Brake Pedal Bracket Left-2500
34 1 739-4212-00 Accelerator Pedal Brkt-Elect
35 1 739-4214-00 Accelerator Pedal Mount-Elect
36 1 739-9153-00 2021 Electric UTV Converter Mount Plate
37 1 755-1006-00 Electric Accelerator Pedal
38 1 770-3002-00 Dash Support Assy
39 1 770-3371-00 2018 Unig Headlight Left Mounting Bracket Assembly
40 1 770-3372-00 2018 Unig Headlight Right Mounting Bracket Assembly
41 1 777-1011-00 Brake Switch-Banjo-2012
42 1 786-0039-00 Headlight Assembly Left MY2018
43 1 786-0040-00 Headlight Assembly Right MY2018
44 1 786-2002-00 PMW Controller, Team Rear Diff
45 1 786-3004-00 Electric UTV Battery Charger DC Cordset
46 1 786-3005-00 Electric UTV Battery Charger AC Cordset
47 8 786-0005-00 12 Volt Cube Relay
48 8 786-0006-00 12 Volt Fuse Block Relay, Diesel Harness
49 1 766-1000-00 Fuse Block Cover, 750 EFI




Front Bumper and Hitch Assembly

DETAIL A




Parts List

ITEM QTY PART NUMBER DESCRIPTION
1 6 613-5041-00 3/8-16 Nylon Insert Locknut
2 20 |613-5202-00 3/8-16 Nylock Flange Nut
3 4 614-3410-00 1-3/4" Round Tubing Plug
4 4 618-2011-00 3/8 - 16 X 1" Carriage Bolt
5 2 618-2021-00 5/16" - 18 3/4" Ind Hex Washr Hd - Type F
6 16 |618-2022-00 3/8" - 16 X 2-1/4" Hex Bolt
7 4 618-2023-00 3/8"-16 x 2-1/4" Carriage Bolt
8 2 618-6049-00 3/8-16 X 1 GR 5 Hex Bolts Zinc
9 5 630-7040-00 1/4 x 1 Hex Head Tek Screw
10 5 672-9000-00 1/2 EPDM Cushion Clamp
11 2 703-4400-00 Front Receiver Tube Mtg Tube
12 2 703-4401-00 Front Receiver Bottom Tube Intimidator
13 2 714-1002-00 1-1/4"x1-1/4" Black Tube Plug
14 1 726-3210-00 Brush Guard Skid Plate
15 2 739-4401-00 Front Receiver Gusset
16 1 770-3373-00 2018 Front Bumper Left Frame Mounting Bracket Assembly
17 1 770-3374-00 2018 Front Bumper Right Frame Mounting Bracket Assembly
18 1 770-3382-00 Intimidator 2018 Front Bumper Assembly
19 1 790-2502-00 TGB 1000 Front Bumper Left Frame Mounting Bracket Assembly
20 1 790-2503-00 TGB 1000 Front Bumper Right Frame Mounting Bracket Assembly
21 1 793-3210-00 Front Receiver Assembly
22 1 793-3212-00 Hitch Pin




Seat and Seat Frame Assembly




Seat and Seat Frame Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 4 613-5041-00 3/8-16 Nylon Insert Locknut
2 2 613-5202-00 3/8-16 Nylock Flange Nut
3 3 613-8047-00 5/16-18 Nylock HEX Nut
4 7 613-8049-00 5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
5 2 618-2022-00 3/8" - 16 X 2-1/4" Hex Bolt
6 4 618-2023-00 3/8"-16 x 2-1/4" Carriage Bolt
7 1 618-8059-00 5/16-18 x 1-3/4 Grade 5 Hex Bolt
8 3 618-8063-00 5/16-18 x 3/4 GR 5 Hex bolt Zinc
9 6 618-8065-00 5/16-18 x 1 Carriage Bolt
10 4 714-1004-00 1-1/4"x1-1/4" Black Tube Plug
11 2 714-1006-00 1"x1" Black Tube Plug
12 2 739-2300-00 Seat Pin Latch Assembly
13 1 739-3409-00 Rotary Latch Bracket, 800cc
14 1 770-3000-00 Floor Board Support Assy
15 1 770-3007-00 Seat Frame Assy Kohler 750 2014
16 1 771-2002-00 Seat Bottom-Large UTV




Front Plastics
Assembly




Front Plastics Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 6 613-5019-00 10-24 Nylon Insert Locknut
2 2 613-5041-00 3/8-16 Nylon Insert Locknut
3 13 613-8073-50 1/4-20 Nylon Insert Locknut Black Zinc
4 5 618-2037-50 1/4-20 X1 Button Socket C/S Black
5 2 618-2069-00 3/8" - 16 X 2-1/2" Hex Hd Cap Screw
6 6 618-8056-00 10-24 x 1/2 Button Socket C/S 18-8 SS
7 9 618-8064-50 1/4-20 x 5/8 Button Socket C/S
8 8 630-2050-00 M5-.8 x 10 Pan Phil M/S Zinc
9 2 653-5010-00 Hood Hinge
10 1 726-3301-00 Intimidator 2018 Grill Plate
11 1 726-3303-00 Intimidator 2018 Grill Logo
12 8 729-1002-00 Bottom Bumper-Tailgate-2500
13 1 739-3374-00 Upper Radiator Mounting Brkt
14 1 759-2000-00 Hood Large UTV-Orange
15 1 759-2000-20 Hood Large UTV-Gr
16 1 759-2000-44 Hood/Fender Flare Assembly, Gun Metal Grey (No Pearl)
17 1 759-2000-80 Hood Large UTV- Camo
18 1 780-2120-10 2018 Front Grill













Middle Plastics Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 9 613-8073-00 1/4-20 Nylon Insert Locknut Zinc Orange Nylon
2 15 613-8073-50 1/4-20 Nylon Insert Locknut Black Zinc
3 5 613-9001-00 1/4-20 Hex Flange Nuts Zinc W/Serrations
4 13 618-2037-50 1/4-20 X1 Button Socket C/S Black
5 3 618-2038-50 1/4-20 X1-1/2" BH Socket Scr Blk
6 9 618-4007-00 1/4-20 x 1 Grade 5 Hex bolts Zinc
7 30 618-6065-00 AUEVCO P/N 17216 HOLE PLUG BLACK
8 4 619-0010-50 1/4 FLAT WASHER BLACK 18-8 BLACK ZINC
9 15 619-0023-00 5/16 flat Washer 18-8 SS
10 15 630-7040-00 1/4 x 1 Hex Head Tek Screw
11 1 726-3242-00 Firewall Mount Brkt
12 2 729-1006-00 Seat Pin Frame Guard-3x3.125"
13 1 780-2010-10 Front Firewall-Large UTV-Black
14 1 780-2015-10 Floor Board-Large UTV-Black
15 1 780-2020-00 Center Seat Panel-Large UTV-Or
16 1 780-2020-20 Center Seat Panel-Large UTV-Gr
17 1 780-2020-44 Center Seat Panel, Gun Metal Gray (No Pearl)
18 1 780-2020-80 Center Seat Panel-2500-Camo
19 1 780-2026-10 Seat Panel Right
20 1 780-2031-10 Seat Panel Left
21 1 780-2050-10 Lower Front Fender Flare-Right
22 1 780-2055-10 Lower Front Fender Flare-Left
23 1 726-3232-00 AC Inlet Adapter Plate-Electric
24 1 686-0150-00 AC Inlet PLUG
25 1 736-2002-00 Break Pedal Boot-Lg UTV







Parts List

ITEM QTY PART NUMBER DESCRIPTION
1 12 613-5202-00 3/8-16 Nylock Flange Nut
2 16 613-8043-00 5/16-18 Hex Nuts Zinc
3 2 613-8073-00 1/4-20 Nylon Insert Locknut Zinc Orange Nylon
4 6 613-9001-00 1/4-20 Hex Flange Nuts Zinc W/Serrations
5 1 615-1002-00 48 Volt High Capacity Solenoid
6 1 615-3003-00 Curtis Speed Controller (650) (4 Passenger Only)
7 8 618-2010-00 3/8 -16x11 Carriage Bolt
8 7 618-2021-00 5/16" - 18 3/4" Ind Hex Washr Hd - Type F
9 4 618-2031-00 3/8" -16X 5-1/2" Carriage Bolt
10 2 618-2037-50 1/4-20 X1 Button Socket C/S Black
11 2 618-4007-00 1/4-20 x 1 Grade 5 Hex bolts Zinc
12 4 618-5005-00 1/4-20 x 1-1/2 Grade 5 Hex bolts Zinc
13 1 619-0020-00 Rubber Grammet-Rear Fire Wall
14 16 619-0023-00 5/16 flat Washer 18-8 SS
15 6 630-3050-00 10 x 1/2 Pan Phillips T/S
16 1 639-1005-60 Solenoid Bracket Curtis 2991
17 1 639-1007-60 Solenoid Bracket Curtis 2991
18 2 657-0020-00 Rear Battery Holder
19 1 664-0035-00 73" Battery Cable 2 Gauge
20 1 664-0040-00 14" Battery Cable 2 Gauge
21 8 664-1050-00 8" Battery Cable 2 Gauge
22 2 664-1055-00 28" Battery Cable 2 Gauge
23 8 668-2052-00 Trojan 6 Volt Battery
24 1 686-4800-00 48 Volt Relay
25 2 757-3008-00 Battery Hold Down-3 Battery
26 1 770-3022-00 Battery Tray Assy-Left Side
27 1 770-3024-00 Battery Tray Assy-Right Side
28 1 770-3029-00 2021 Electric Classic Frame Assembly
29 1 668-3016-00 Fuse W/Fuse holder (500A)
30 4 786-1036-00 14/16 AWG Insulated Piggy Back Terminal
31 4 619-8053-00 Curtis Controller Washer




Electric Motor & Transmission Assembly

<
=
<C
—
Ll
Qa




Electric Motor & Transmission Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 1 737-3000-00 Transmission
2 1 615-2020-10 AC Motor-Extended Frame
3 2 618-2065-00 M6 x 1.0 x 16 Flange Hex Bolt
4 1 739-3386-00 Upper Motor Mount-Electric
5 2 739-3384-00 Lower Motor Mount-Electric
6 2 618-2023-00 3/8"-16 x 2-1/4" Carriage Bolt
7 2 618-2011-00 3/8 - 16 X 1" Carriage Bolt
8 4 613-5201-00 3/8-16 Serrated Flange Nut
9 2 613-5041-00 3/8-16 Nylon Insert Locknut
10 2 618-2025-00 3/8" -16 X 3-1/2" hex C/S-Gr5
11 1 739-3376-60 Team Trans Shift Lever Ext
12 4 618-4007-00 1/4-20 x 1 Grade 5 Hex bolts Zinc
13 1 619-4008-00 1/4 Lock Washer Zinc
14 1 613-0028-00 1/4-28 Hex Nut
15 4 613-9001-00 1/4-20 Hex Flange Nuts Zinc W/Serrations
16 1 764-2004-00 Gear Shift Cable-Large UTV
17 1 710-1038-00 1/4" X 28 Quick Disc. Rod End
18 1 739-3382-60 Trans Shift Cable Brkt-Elect
19 3 664-1045-00 21" Battery Cable 2 Gauge
20 1 737-2027-00 Front Drive Shaft-Lg UTV-Electric
21 1 737-2028-00 Rear Drive Shaft-Lg UTV-Electric
22 4 618-6049-00 3/8-16 X 1 GR 5 Hex Bolts Zinc
23 4 619-0013-00 3/8" Zn Lock Washer
24 1 736-2010-00 AC Transmision Adpater
25 1 712-3006-00 Elect. Motor Adpt. O-ring 1
26 1 712-3010-00 Elect. Motor Adpt. Seal
27 1 712-3008-00 Elect. Motor Adpt. O-ring 2
28 5 619-8051-00 5/16 Lockwasher Zinc
29 5 618-1077-00 5/16 x 1-1/4 G8 Zn Hex Bolt
30 1 726-4012-00 Skid Plate Front - Kohler 750 EFI/Diesel/TGB Crew
31 7 618-2021-00 5/16" - 18 3/4" Ind Hex Washr Hd - Type F




Rear Suspension Assembly

. .%. ©
5 @
®

L

Do .&nyyggﬂ%&@a

i

ONvg

() ‘@ f@ /
LT [T/
7

I

© L

< ) \\\’lo /5



Rear Suspesion Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 4 613-5202-00 3/8-16 Nylock Flange Nut
2 12 613-6037-00 1/2-13 Nylon Insert Locknut
3 8 618-2006-00 1/2" - 13X3-1/2" Hex Bolt Gr 5
4 4 618-2068-00 3/8 x 3/4" GR 8 Carr Bolts Zinc
5 4 618-5049-00 1/2-13 x 2 GR5 Hex Bolt Zinc
6 2 618-8058-50 10-24 X 3/4 BUTTON SOCKET BLACK
7 8 630-7040-00 1/4 x 1 Hex Head Tek Screw
8 1 688-1020-00 Tail-Brake Light Receptical
9 1 688-1022-00 W3P Deutsch Receptcal Wedge
10 1 726-3259-00 Left Lowered Rear Fender Well
11 1 726-3260-00 Right Lowered Rear Fender Well
12 8 732-2001-00 Large MTV A-Arm Bushing Sleeve
13 16 732-2008-00 Black A90 Suspension Bushing
14 1 739-3381-00 Rear Differential Cage Top Brace
15 2 772-2050-00 Break Line Anchor-1-1/4"
16 2 787-2010-00 Rear Shock-Lg. UTV-Gas & Diesel
17 2 787-2014-00 Elka Stage 1 Rear Shock Aluminum Body
18 1 787-3210-00 Extended Left Rear Upper A-arm Assy
19 1 787-3211-00 Extended Right Rear Upper A-arm assy
20 1 787-3212-02 Extended Left Rear Lower A-Arm Assembly
21 1 787-3213-00 Extended Right Rear Lower A-Arm Assembly










ROPS Assembly




ROPS Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 8 613-0026-00 7/16-20 Nylon Insert Locknut
2 4 613-5201-00 3/8-16 Serrated Flange Nut
3 16 613-5202-00 3/8-16 Nylock Flange Nut
4 4 618-1081-00 3/8" -16 x4 Gr.8 Hex bolt Cs
5 4 618-2008-00 3/8"-16X1-3/4" Gr 8 C/S
6 4 618-2016-50 1/4-20 x 1-3/4" Hex Bolt
7 4 618-2048-00 3/8" -16 x 1-3/4" G8 Carriage Bolt
8 8 618-2068-00 3/8 x 3/4" GR 8 Carr Bolts Zinc
9 2 618-2096-00 7/16-20 x 1 3/8 GR5 Shoulder Bolt
10 2 618-6067-00 Heyco 2713 Hole Plug
11 4 619-4008-00 1/4 Lock Washer Zinc
12 3 619-8052-00 7/16 USS Flat Washer Zinc
13 3 671-0030-00 Seat Belt Latch
14 1 713-2013-10 Seat Back Headrest-Milsco
15 1 770-3007-00 Seat Frame Assy Kohler 750 2014
16 1 771-1014-00 Three Point Seat Belt Assembly Left Rear Crew 2017
17 1 771-1015-00 Three Point Seat Belt Assembly Right 2016
18 1 771-1016-00 Three Point Seat Belt Assembly Center 2016
19 1 771-2013-00 Seat Back-Large UTV
20 1 780-3002-00 ROPS K Brace Assy For Seat Back w/ Integral Headrest
21 1 780-3004-00 ROPS Right Hoop Assy
22 1 780-3008-00 ROPS Front Cross Brace Assy
23 1 780-3010-00 ROPS Rear Cross Brace Assy
24 1 780-3012-00 ROPS Left Hoop Assy




Net Assemblies

ITEM |QTY|PART NUMBER DESCRIPTION
1 4 |618-2008-00 |3/8"-16X1-3/4" Gr 8 C/S
2 4 [613-5201-00 |3/8-16 Serrated Flange Nut
3 2 |618-1055-50 |1/4-20 x 3 Button C/S Black
4 4 [613-8073-50 |1/4-20 Nylon Insert Locknut Black Zinc
5 1 [780-2030-10 |Seat Panel Left-Large UTV-Blk
6 1 |780-2025-10 |Seat Panel Right-Large UTV-Blk
7 1 |771-1011-00 |Side Net - Right Side
8 1 |771-1010-00 |Side Net - Left Side
9 4 |725-4005-00 |Spacer, .75 0.D. x .400 I.D. x .500"L
10 2 |739-4069-00 |Front side net female buckle Mounting Brkt 2017

Safety Nets
Assemblies




Bed Assembly 1

DETAIL A

»
R
N A
Q& R/ & A

VAN, o i,

A2,
[ X NS 2T/
7 ‘lorw,o. o
AVAW mld%«\..»
)

I},\Q

Ill.M( (¢




Bed Assembly 1

ITEM QTY | PART NUMBER DESCRIPTION
1 2 |613-0031-00 Serrated Flange nut
2 2 |613-0040-00 1/2-13 Nylon Insert Jam Locknut
3 21 |613-0054-00 1/4-20 Cage Nut
4 3 |613-8049-00 5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
5 21 |613-8073-50 1/4-20 Nylon Insert Locknut Black Zinc
6 10 |618-1060-50 1/4-20 X2" Button Hd Black
7 7 |618-2037-50 1/4-20 X1 Button Socket C/S Black
8 8 [618-2082-00 Push Pin Rivet-Bed Seal
9 2 |618-4007-00 1/4-20 x 1 Grade 5 Hex bolts Zinc
10 2 |618-6062-00 1/2" x 5/8" Soc. Shoulder Bolt
11 29 |618-8064-50 1/4-20 x 5/8 Button Socket C/S
12 31 [619-0010-50 1/4 FLAT WASHER BLACK 18-8 BLACK ZINC
13 2 |619-4004-00 Striker Post Fender Washer
14 4 1619-4012-00 .255 ID x .500 OD x .075 Thick TFE Washer
15 2 |632-5000-00 1/2 1Dx 5/8 x 5/16 OIB Bushing
16 6 |688-1012-00 Headlight Recept. Pin
17 2 |688-1020-00 Tail-Brake Light Receptical
18 2 |688-1022-00 W3P Deutsch Receptcal Wedge
19 1 |703-4006-10 Bed Side Support-Right
20 1 |703-4008-10 Bed Side Support-Left
21 1 |703-4009-10 Right Bed Corner Cover
22 1 |712-3020-00 Bed Dust Seal
23 3 |725-4004-00 Spacer, .261 IDx.740 ODx.315 L
24 2 |735-4000-00 Tailgate Latch Push Rod Left
25 1 |735-4004-00 Dump Bed Latch Push Rod
26 1 |739-3406-00 Rotary Latch Bracket-Bed
27 1 |739-4002-00 Tailgate Support Bracket (Right)
28 1 |739-4004-00 Tailgate Support Bracket (Left)
29 4 |739-4016-00 Tailgate Support Arm
30 2 | 739-7000-00 Basket Latch Striker Post
31 1 |752-1004-00 Dump Bed Rotary Latch
32 1 |752-1007-00 Dump Bed Tail Gate Latch, Non-Locking, with Actuator Plate
33 1 |752-1008-00 Tailgate Rotary Latch-Left
34 1 |752-1010-00 Tailgate Rotary Latch-Right
35 1 |760-1010-00 Standard bed Tail Gate Panel With Cross Brace Assembly
36 1 |769-4000-00 Dump Bed Actuator Lever
37 1 |769-4002-02 Dump Bed Handle Assy
38 2 | 772-7000-00 Latch Push Rod Retainer Clip
39 1 |780-2066-10 Dump Bed Side-Right
40 1 |780-2071-10 Dump Bed Side-Left
41 1 |780-2076-10 Tailgate-Black
42 1 |780-2216-80 Intimidator Camo bed insert Right
43 1 |780-2217-80 Intimidator Camo bed insert Left
44 2 |786-0014-00 Stop/Tail Light - Large UTV




Bed Assembly 2




Bed Assembly 2

ITEM QTY PART NUMBER DESCRIPTION
1 14 613-0054-00 1/4-20 Cage Nut
2 11 613-8047-00 5/16-18 Nylock HEX Nut
3 4 613-8073-50 1/4-20 Nylon Insert Locknut Black Zinc
4 4 618-1060-50 1/4-20 X2" Button Hd Black
5 6 618-2021-00 5/16" - 18 3/4" Ind Hex Washr Hd - Type F
6 3 618-4708-00 5/16-18 x 1-3/4 Carriage bolt
7 4 618-8060-00 5/16-16 x 1 1/2 Carriage Bolts
8 14 618-8064-50 1/4-20 x 5/8 Button Socket C/S
9 4 618-8065-00 5/16-18 x 1 Carriage Bolt
10 14 619-0010-50 1/4 FLAT WASHER BLACK 18-8 BLACK ZINC
11 6 630-2030-50 10 x 3/4 Pan Philips Tek Screw
12 1 703-4002-10 Top Tailgate Guard
13 1 703-4004-10 Lower Bed Cover
14 1 703-4012-10 Right TG Side Cover
15 1 703-4014-10 Left TG Side Cover
16 1 726-4000-00 Standard Bed Bottom
17 1 726-4002-00 Standard Bed Front
18 1 726-4004-10 Standard Bed Left Side-Steel
19 1 726-4006-10 Standard Bed Right Side-Steel
20 1 726-4008-20 Standard Bed Tailgate-Aluminum
21 2 739-7005-00 Door Striker Post - Assy 1500G




Standard Power Bed Mounting Assembly




PARTS LIST

ITEM QTY PART NUMBER DESCRIPTION
1 2 613-0040-00 1/2-13 Nylon Insert Jam Locknut
2 2 613-6037-00 1/2-13 Nylon Insert Locknut
3 2 618-2006-00 1/2" - 13X3-1/2" Hex Bolt Gr 5
4 1 618-2047-00 1/2"x 2-1/2" Shoulder Bolt
5 1 618-6068-00 12" X 4" Shoulder Bolt
6 1 725-1009-00 Pedal Spring Spacer LRG UTV 1-1/8 spacer
7 4 732-2000-00 Red A80 Suspension Bushing
8 2 732-2001-00 Large MTV A-Arm Bushing Sleeve
9 1 735-2010-00 Dump Bed Actuator, 2500 Series
10 1 770-9023-00 Standard Bed Frame Assembly 2021




Manual Bed Mounting




Manual Bed Mounting

ITEM QTY PART NUMBER DESCRIPTION
1 2 613-0040-00 1/2-13 Nylon Insert Jam Locknut
2 2 613-6037-00 1/2-13 Nylon Insert Locknut
3 2 618-2006-00 1/2" - 13X3-1/2" Hex Bolt Gr 5
4 1 618-2020-00 12"X1-1/2" Shoulder Bolt
5 1 618-2047-00 1/2"x 2-1/2" Shoulder Bolt
6 1 725-1011-00 11/16"x 1/2" x 5/8" Spacer
7 2 732-2001-00 Large MTV A-Arm Bushing Sleeve
8 4 732-2008-00 Black A90 Suspension Bushing
9 1 735-2000-00 Dump Bed Gas Spring-Large UTV
10 1 770-9023-00 Standard Bed Frame Assembly 2021




Improper Use of OH-Highway Vehicles Can Cause
Severe Injury or Death

Be Propared

= Faston seat belfs.

= Wear an approved helmet and protective gear.

* Fasten nets on all positons equipped with them,

= Each rider must be able to sit with back against seat,
feet flat fot rests], and hands on sheering
pped]

lering a o
tion when turning, even

rough terrain, ruts, and other

Ao ad bevrain. Avoid paved surlaces.

ling dricine) acroes shopes)

He Sure Riders Pay Atiention and Plan Ahead

Iy think or feel the vehicis may tip or roll reduce your risk t injury:
+ Keap & fiem Jrip on he stesring whead o iandholds and bace yoursen.
» D not pubany part of your boey outside of the vehice for any reason

Require Proper Use of Your Vehicle

Do your par to preven injuries.

+ Danat alow 5 55 diiving.

ot ccker with i valid driver's liomse.

vicde aiftex using alcohol or drogs.
1 puiblic; roadds funbiess p
ay wehicle acczss) -colliskns %
e, i

i can

= D mot ewceed sating capacity of your vehice
Locate and Read Dwner's Manual:
Follow Al Instruction and Wamings

Training Courses To Teach ROV Dperation Are Available,
Check With Your Dealer.

Chack with your dealer regarding state and local ROV Uparation Laws.
This Tag | Only To Be Remaved By The Owmer Atter Purchase.

General Warning Tag
791-2119-00

Intimidator Inc. certifies that the
ROV complies with the American
National Standard for Recreational
0ff-highway Vehicles.

ANSI/RHOVA 1-2014

791-2120-00

Avoid direct Power Washing
of Charger, Do Mot Wash
Down While Plugged In.
(See Owner's Manual)

Intimidator Ine. BEMTWT

Battery Charger Warning Label
691-3000-00

Decal Warning Cluster-2500
791-2030-00

__AWARNING __| | AWARNING ] Decal Warning Cluster
Eremv e | | v o i
& Crew-Series
791-2034-00

Be Prepared PASSENGERS IN
~Faston seat blts and sid safety & CGARGO BED.
et f 50 quippec.

Wear an appraved holmet and

protectiva gear.

~Each rider must be able 1o sit with back against
hand

on stearing wheel or handhol(s), whars
equipped. Stay comples
Be Sure Riders Pay Attention

and Plan Ahead
o feel the vehicis may tp o i Impropar tio prossur or
overloading can causa
los of conrol resuling

tdwath

Hot Charge Caution Label
691-3030-00

PRI Charger Hot Whike Charging.

hirigetr Inc. 1

X

Camo 4x4 Decal Camp XD4 Decal
791-2097-00 791-2098-00

A CAUTION

IMDATO= Serial Number: 770-3320-00
INTIMIATOR 770-3321-00

fmeorporated s All 2500 series utility vehicles. Motor MEY

ROPS/Vehicle Test Weight: 3300 b, Be Hot!
1 Bad Boy Blvd.

Batesville, AR 72501 Meets: ISO 3471:2808-08 —_—
Intimidator, Inc. ROHVA -1:2011 Sect. 10,2
intimidatorutv.com JUTV-5

ROPS Hot Motor Caution Label
691-3025-00

791-20 96-00



791-2230-00
Decal Electric XD4 Orange

791-2232-00
Decal Electric XD4 Black

791-2617-00
XD4 Orange MUSA Bed Sides Left Decal

791-2618-20
XD4 Green MUSA Bed Sides Right Decal

791-2619-20

Base Green MUSA Bed Sides Right Decal

791-2231-00
Decal Electric 4x4 Green XD4

791-2234-00

791-2618-00

XD4 Orange MUSA Bed Sides Right Decal

791-2617-10
XD4 Grey MUSA Bed Sides Left Decal

791-2617-20
XD4 Green MUSA Bed Sides Left Decal

791-2618-10
XD4 Grey MUSA Bed Sides Right Decal

791-2620-20
Base Green MUSA Bed Sides Left Decal

Decal Electric 4x4 Green Base



	Intimidator UTV Part Manual Cover pg template (Electric)
	Electric Manual Front Suspension assembly
	Electric Manual head lights-brake-and dash assemblies
	3QElectric Middle and Grill Assemblies
	Electric Manual Plastics  assembly
	Electric Manual Battery assembly
	Electric Manual Electric motor-Transmission assembly
	Electric Manual Rear Suspension assembly
	3Q Roll Cage Gas Manual assembly
	3Q Gas Net assemblies-1
	3Q electric Manual Assembly Bed only-1
	3Q Electric Manual Assembly Bed only-2
	Versa Bed Assembly
	Intimidator Classic Electric 
	2022 Electric decals additions.pdf
	Slide Number 1

	2022 Electric decals additions.pdf
	Slide Number 1




